

Report No.: 244447122a 001

Page 1 of 7

Client: BELEDUC LERNSPIELWAREN GMBH

Contact Information: Heinrich-Heine-Weg 2 09526 Olbernhau / Germany

Test item(s): Toy

**Identification/
Model No(s):** Refer to detail list

Sample obtaining method: Sending by customer

Condition at delivery: Test item complete and undamaged.

Sample Receiving date: 2022-09-02

Testing Period: 2022-09-02 to 2022-09-28

Place of testing: Toys laboratory Shanghai

Test Specification:

1. EN 71-1:2014+A1:2018 Mechanical and physical properties
2. 2009/48/EC CE marking
3. 2009/48/EC Labeling Requirement
(Importer/ Manufacturer Mark, Product Identification, Washing/ Cleaning instruction)
4. EN 71-2 : 2020 Flammability

Test result:

PASS
PASS
Please refer to result page
PASS

Other information:

Country of Origin: China
Sales Destination: Global
Packaging provided: Yes
The provided age grade of the item: Over 36 months.
The appropriate age grade of the item: Over 36 months.
The item was tested over 36 months.
#The photo(s) was/were provided by client.

For and on behalf of
TÜV Rheinland (Shanghai) Co., Ltd.



2022-10-08

Date

Wice Wang / General Manager

Name/Position

Sample information is provided by customer. Test result is drawn according to the kind and extent of tests performed.

This test report relates to the above mentioned test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.

"Decision Rule" document announced in our website (<https://www.tuv.com/landingpage/en/qm-gcn/>) describes the statement of conformity and its rule of enforcement for test results are applicable throughout this test report.

Test Report No.: 244447122a 001

Page 2 of 7

HAPE NEW NO.	BEL NO.	DESCRIPTION	中文描述	Test Age group
B62051	62051	Camping Car – part 1	露营车 Part 1	36M+
B62052	62052	Camping Car – part 2	露营车 Part 2	36M+
B62053	62053	Camping Car – part 3	露营车 Part 3	36M+



Test Report No.: 244447122a 001

Page 3 of 7

Material List:

Item: Refer to detail list

Material No.	Material	Color	Location
M001	Whole Product	Multi	B62051 , 62052 , 62053



Test Report No.: 244447122a 001

Page 4 of 7

1. EN 71-1:2014+A1:2018 Mechanical and physical properties

	Test No:	T001
	Material No:	M001
4. General requirements		
4.1 Material cleanliness		PASS
4.2 Assembly		PASS
4.7 Edges		PASS
4.8 Points and metallic wires		PASS
4.15 Toys intended to bear the mass of a child		PASS
4.16 Heavy immobile toys		PASS
4.20 Acoustics		PASS
7. Warnings, markings and instructions for use		
7.1 General		PASS
7.2 Toys not intended for children under 36 months		PASS

The clause and/or sub-clause would be indicated only in the test report whichever applicable. The comprehensive result report is available upon request.



Test Report No.: 244447122a 001

Page 5 of 7

2. 2009/48/EC CE Marking
Test result:

	Test No:	T001
	Material No:	M001
CE-marking		PASS

3. 2009/48/EC Labeling Requirement (Importer/ Manufacturer Mark, Product Identification, Washing/ Cleaning instruction)
Test result:

	Test No:	T001
	Material No:	M001
Importer/ Manufacturer Mark (European Company name and address)+		Present on the package
Product Identification - type, batch, serial or model number+		Present on the package

Remark:

+ These labeling shall be indicated on the toy, or where that is not possible, on its packaging or in a documents accompanying the toys.

The correct adherence to all requirements according to directive 2009/48/EC in regards to the marking (name or trademark and contact address of the manufacturer respectively the marking for identification [type, batch, model or serial no.]) of the toy can only be confirmed by the manufacturer, his delegate or the person who brings it onto the market. The marked article were assessed, however, they can not be evaluated in the frame of this test.



Test Report No.: 244447122a 001 Page 6 of 7

4. EN 71-2 : 2020 Flammability

Test result:

	Test No:	T001
	Material No:	M001
4.1 General		PASS

The clause and/or sub-clause would be indicated only in the test report whichever applicable. The comprehensive result report is available upon request.

Testing Laboratory accredited by DAkkS according to DIN EN ISO/IEC 17025. The accreditation is valid for the test methods stated in the certificate.

Testing Laboratory accredited by CNAS according to ISO/IEC 17025. The accreditation is valid for the test methods stated in the certificate.



Test Report No.: 244447122a 001

Page 7 of 7

Sample Photo



#

- END -



